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Parts Breakdown 3700D

Fig # Part ID Part Name Quantity

Products with multiple versions are listed in subsiding order with the newest version on top not indented

 1 181879-9 N/A  1
 2 629549-7 MOTOR, 3700DW  1
 2 629808-9 DC MOTOR, 3700D  1
 3   651866-7   SWITCH,5090D  1
 4 911143-2 P.H. SCREW M4X22, 6211D  5
 5 181879-9 N/A  1
 6 931202-6 HEX NUT M5, HR2410  1
 7 941101-4 F. WASHER 5, JR3000V  2
 8 924216-2 THUMB SCREW M5X15, 9030  2
 9 251873-6 SCREW M5X55, 3700DW  1
 10 941101-4 F. WASHER 5, JR3000V  1
 11 152290-2 BASE COMPLETE, 3700DW  1
 12 763606-2 COLLET NUT, 3707FC  1
 13 763608-8 1/4 COLLET, 3700B  1
 13 763608-8 1/4 COLLET, 3700B  1
 14   153159-3   SPINDLE COMPLETE, 3700DW  1
 15 263002-9 RUBBER PIN 4, HR2400  1
 16 263002-9 RUBBER PIN 4, HR2400  1
 17 410657-3 SWITCH LEVER, 3700DW  1
 18 855483-7 NAME PLATE, 3700D  1
 19 643909-9 BATTERY HOLDER, DA392D  1
 20 213166-9 O RING 12.5, BTP140  1
 400 923231-3 C.S.N. BOLT M5X20, 3700DW  2
 401 122315-6 GUIDE BASE ASSY, 3700DW  1
 402 934201-7 WING NUT M5, 1900B  2
 404 781003-0 SPANNER, 3700B  1
 405 781008-0 WRENCH 17, 9217SPC  1
 407 322067-1 N/A  1
 408 414938-7 BATTERY COVER, 6222DWE  1
 900 122313-0 TRIMMER GUIDE ASSY, 3700DW  1
 900 122313-0 TRIMMER GUIDE ASSY, 3700DW  1
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